

Japan Langerhans Cell Histiocytosis Study Group (JLSG) Special-C Protocol

Treatment element	Daily dose	Days of application
6-mercaptopurine (PO)	30 mg/m ² *	1–28
Vinblastine (IV)	6 mg/m ² (maximum 6 mg)	1
Prednisolone (PO)	2 mg/kg (maximum 60 mg)	1–5
Methotrexate (PO)	20 mg/m ²	15

Nine cycles, over a period of 36 weeks.

* The dose of 6-MP was adjusted to white blood cell counts of 2,000–3,000 / μ L.

Abbreviation: PO, orally; IV, intravenous infusion.